- KF ENGINES

MODEL XF1

TECHNOY, OGYy & PROGRESS

-

CATALOGO o



& testa e cilindro - Head and cylinder
MACOTER




10
11

12
13
14
15
16
17

code

P 12.05500 11
A 10.071 00 00
A 10.153 00 00
A 10.154 00 00
A 10.155 00 00
A 98.143 16 00
A 98.006 16 00
C 12.050 11 55
C 12.051 1155
C 12.052 11 95
C 12.053 1195
A 12.056 34 00
A 98.151 00 00
A 98.003 24 52
A 98.004 28 00
A 90.006 00 00
A 90.007 00 00
A 90.008 00 00
A 90.009 00 00
A 10.156 00 00
A 12.082 33 11
A 98.008 24 51
P 10.13812 11
C12.054 1111
A 90.197 00 00

testa e cilindro - Head and cylinder

Descrizione

Y)u¥—Comp XF1/XF2
AYNH Ay 0.05 KF/XF
AyNH Ay 0.10 KF/XF
AyNI Ay 0.20 KF/XF

AN Ay 0.30 KF/XF
AYNREYNE-YUY 11xTx2 XF
AYNF-YYY (L) KFIXF
YuF—=ayh XF1

YoF=ayh XF2

Testa completa XF1

Testa completa XF2

AYL R49b R I MB/IXF
AyNHYN—Fyh M8
94—4—FLYA9Y) 21— M5x10
D4—4—FLUhyn—79%%— D5.5x10x1
o8 =h" A9k 0.10 KF/XF
U9 =0 A9k 0.20 KF/XF
WO -"Aryb 0.30 KF/IXF
YO8 =1 Ayk 0.50 KF/IXF
IXY"-AM Ayb KFIXF

IXY =AM ZF—IF XFL/XF2
Vite M6x16 Brugola Brunita
YO8 -R-7" XF1/XF2

N8 =NV XF1IXF2
Grasso Xeramic

Description

XF1-XF2 complete cylinder

Copper head gasket 54/70 Sp. 0.05
Copper head gasket 54/70 Sp. 0.10
Copper head gasket 54/70 Sp. 0.20
Copper head gasket 54/70 Sp. 0.30
0O.Ring 11x7x2 for head stud
0O-Ring 98.05x1.78 for head

XF1 head

XF2 head

XF1 complete head

XF2 complete head

M8 head stud for XF head

Copper nut M8x8 ch.10

Screw M5x10

Copper washer 5.5-10x1

Cylinder gasket 0.10

Cylinder gasket 0.20

Cylinder gasket 0.30

Cylinder gasket 0.50

Exhaust gasket

XF1-XF2 exhaust manifold for temp feeler
Screw M6x16

XF1-XF2 cylinder liner th.5
XF1-XF2 cylinder barrel

Xeramic grease

o]
—

O R PR RLRRLRORLR R RRRT

1

o

PR AR R R R RRRR



gruppo valvola - valve group

MACOTER




25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

C 10.047 41 56
C 12.105 31 56
P 10.051 34 11
C 12.106 31 56
A 90.044 00 00
A 98.009 24 00
A 10.050 33 11
A 10.056 00 00
A 90.017 00 00
A 98.065 24 00
A 98.064 24 00
A 90.016 00 00
A 90.015 00 00
A 90.014 00 00
A 10.159 00 00
A 90.012 00 00
A 90.011 16 00
A 90.010 00 00
P 10.158 00 97
A 90.199 00 00

gruppo valvola - valve group

Descrizione

I3V =AFRFANNVT

7 =A4-N1V7° XF (R)

7 =R9—N V7 HE =Y

7 =A4-I 17" XF (L)

bt BV INIY 2 Y VRV
I3Y AN VT AZhN RS Y2~ M5x8
I3V =AMV AT EV8-EY

I3V ANV LI H Rk

IV ANV KT -
IFAT(YIT99%— M6

#4vk Wb M6x16
IXY-AMVAT 4754

SE VEIIY YR RE S IVIAIVIA
IXY)-AMVATERbY

it YEY SN = VR E VY AV
IV —-AMVATHN -

I3V -AMVAT S LN AYY2—
I3V AN L TAN-RT YT 7YY
Y4YI%Y =AMV V7" XF Comp
Frenafiletti Medio

Description

Central Exhaust Valve
Booster Valve Right

Pin for Booster Valve Support
Booster Valve Left
Exhaust Valve Spring
Conical End M5x8 Grub Screw
Valve Pin

Valve Gasket

Body Valve

Disc Spring M6

Rounded Screw M6
Diaphragm

Hose Spring

Valve Piston

Compression Piston Spring
Valve Cover

Valve Screw

Lock for valve cover
Exhaust Valve Group
Medium Thread Locking

o]
—

RPRRPRPRRPRPRRPREPNNRREPRNNRRRERT



& basamento - crankcase




fig.

55
56
57
58
59

60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

code

P 12.057 00 91
A 90.022 00 00
A 12.014 34 00
A 98.017 00 00
A 98.146 00 00
A 98.147 00 00
A 98.148 00 00
A 98.149 00 00

A 98.150 00 00
A 98.145 00 00
A 90.020 00 00
A 90.021 00 00
A 90.002 00 00
A 98.156 00 00
A 90.045 00 00
A 98.162 28 00
A 98.031 24 51
A 98.010 24 51
A 98.164 24 51
A 98.076 28 00
A98.165 24 00
A 90.199 00 00
A 90.197 00 00
A 90.411 00 00

basamento - crankcase

Descrizione

97995-2 Assy XF

93995 -27"Y0Y" 6x10x11.5
NIUF=Y3IEY XF

A—3—-A"TY»%" HK 0808
F=ANTYYY 2FAM L 42x52x0.10
F=ANTYYY RAFAM A 42x52x0.15
F=ANTYYY 2FAM L 42x52x0.20
F=ANTYYY 25AM A 42x52x0.30
F=ANTUVY

91—4—K"V7°'A'TYYY" 6901
WIUY=Y2IMFI8-ATYLY 6809
TAY—Ib 25x38x7(J)
YUF-3409 798" 8x10x10
Y8 -4409F XF

FAWY—N 14x24x7
V)4 - 17’

hy=19v%— D10x14x1
97" K Wk M6X30

497K Wb M6x45

K 4K Wb M6Xx6

hyW-79v4— D6

4'57° A1) 1— M8x8

Frenafiletti medio

Grasso Xeramic

Pasta ermetica Xeramic

Description

Complete XF crankcase
Centering bush 6-10x11.5
Balance shaft pin

Roller cage HK0808 for bendix

Main bearing washer 0.10
Main bearing washer 0.15
Main bearing washer 0.20
Main bearing washer 0.30

Bearing 6901

Bearing 6809

Oil seal 25x38x7
Centering bush 8-10x10
Fixing cylinder stud

Oil seal 14x24x7

Oil breather cap
Copper washer d.10x14x1
Screw M6x30

Screw M6x45

Screw M6x6

Copper washer d.6
M8x8 grub screw
Medium thread locking
Xeramic grease
Xeramic hermetic paste

o]
—

PRPNNRPRPRPRANNRENNNNMNNNNRRDMNPRT



g albero motore - crankshaft
VLA TER




fig.

80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96

code

P 12.058 00 91
P 12.059 00 91
A 90.418 29 00
A 12.060 34 00
A 98.021 00 00
A 12.035 24 00
P 12.061 00 91
C 12.016 24 13
C 12.01524 13
A 12.03116 11
A 98.163 24 52
A 98.154 00 00
A 98.020 24 00
A 98.022 00 00
A 98.152 00 00
A 90.198 00 00
A 90.199 00 00

Descrizione

9709%7b Assy XF

avayk Assy XF

AvAYE 7YY= XF

JFU9E’Y 20/7x47 XF
E9IAPYVY 20X26X14.7
avayk 104mm XF

EyY IUM Assy XF

93999%7b n—7/Drive XF
43999%7b n—2/Mag XF
9709+4Ry XF

9799 F4RYA Y1~ M5x12 XF
%— 4x4x8

9799%— 3x3.7
AE=LIVNINFUY=Y4IPBG 15x19x19.8
" kyba—4-251)2— M8x16
Grasso Per Cuscinetti Xeramic
Frenafiletti Medio

albero motore - crankshaft

Description

XF complete crankshaft

XF complete conrod kit
Silvered conrod washer
Crankpin 20/7x47

Big end cage 20-26x14.7
Conrod int. Dist. 104
Complete crankpin kit

Half crankshaft trasm. Side
Half crankshaft ign. Side
Stuffer for crankshaft

Screw M5x12 flared

Key 4x4x8

Disc key 3x3.7

Small silvered end cage 15-19x19.8
Flanged screw M8x16 ex.13
Xeramic Grease For Bearings
Medium Thread Locking

o]
—

PRNRANRPRRRPRPRRRENRERT



pistone - piston

101
® g

103

10



fig.
100
101
102

103

code

A 10.309 00 00
A 10.308 00 00
A 10.277 00 00
A 10.278 00 00
A 10.279 00 00
A 10.311 00 00
A 10.312 00 00
A 10.313 00 00
A 10.314 00 00
A 10.315 00 00
A 10.316 00 00
A 10.317 00 00
A 10.318 00 00
A 10.319 00 00

Descrizione

¥=997° XF

EAMNEY XF
ANV 53.95 XF
EANYUY 54.01 XF
ANV 54.05 XF
E°AkY Comp 53.83 XF
E'AbY Comp 53.85 XF
Ak Comp 53.87 XF
E'Aby Comp 53.89 XF
Ak Comp 53.91 XF
E'AbY Comp 53.92 XF
Ak Comp 53.93 XF
E'Aby Comp 53.94 XF
E°AkY Comp 53.95 XF

pistone - piston

Description

Piston Pin Clip

Piston Pin

Piston Ring 53.95
Piston Ring 54.01
Piston Ring 54.05
Complete Piston 53,83
Complete Piston 53,85
Complete Piston 53,87
Complete Piston 53,89
Complete Piston 53,91
Complete Piston 53,92
Complete Piston 53,93
Complete Piston 53,94
Complete Piston 53,95

pistone segmento montato
EAbY EAMNYY
53.83 53.95
53.85 53.95
53.87 54.01
53.89 54.01
53.91 54.01
53.92 54.01
53.93 54.05
53.94 54.05
53.95 54.05

1

at.

=N



contralbero - balancing shaft

12



fig.
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140

code

P 12.064 00 91
A 98.022 00 00
A 12.090 34 00
A 98.041 24 00
C 12.022 34 00
P 10.105 00 11
A 90.416 43 00
C 12.043 36 00
A 98.155 00 00
A 98.161 00 00
A 12.063 11 11
A 12.062 00 00
A 98.008 24 51
A 90.400 00 00
A 90.404 00 00
A 90.405 00 00
A 98.075 24 51
A 12.091 34 53
A 12.048 16 11
A 98.157 16 00
A 12.047 00 00
A 12.027 31 00
C 90.289 73 52
A 98.047 24 51
A 98.160 24 51
A 90.197 00 00

contralbero -

Descrizione
NIVY=TMET XF
AE=NIVNINGIY—=Y%IBG 15x19x19.8
NFUY=p7P AN —H— XF
y=h"—=)uy" D12

Y7098 IMET XF
VEINPILED

Y ehtyb XF
94—4—KV7°¥7 XF
D4—4—ik"V7° % 74— 4x4x15
91—4—k"V7° % 7Ivye— D12x18x0.5
7hn— XF
F7hN=h"Arybh XF
497K Wb M6X16

FAWY=I 17x28x7

AAWLA VX997 XF

AN LT A9 h XF
$y97" KW M6x18
Di=4=iKVT4UNT=V% 7 XF
D4—4—k"V74UNF— XF
DA—4—FK V7N —4-)o9" XF
DA—=4=K"Y7hi'=h"Alryb XF
94—4—Kv7"hn'— XF
94—8—nN"17° XF

997K Wb M5x18
497K Wb M5x35

Grasso Xeramic

balancing shaft

Description

Balancing shaft

Silvered cage 15-19x19.8

XF balancing shaft Spacer
Seeger d.12

Crankshaft gear

Disc spring

Nut ex.27

Water pump plastic gear

Key 4x4x15

Washer d.12x18x0.5

Gear cover

Gear cover gasket

Screw M6x16

Oil seal d. 17x28x7

Oil level control cap 1/4"-19 ch.17
Alu level contr. cap gasket d.13.3x17.8x1.5
Screw M6x18

Water pump cromed shaft
Water pump impeller

O-Ring 2.62x31.42 NBR

Spacer for water pump cover
Water pump cover

Water fitting

Screw M5x18

Screw M5x35

Xeramic Grease

Thread seal for thread sealing

o]
—

PNRPRRPRRPRRPRRPRURRPRREPNRPRREPRPREPRPREPRNRRRET



immissione - inlet

14



fig.
150

151
152
153
154
155
156
157
158

159
160

code

P 12.088 41 91
P 12.085 41 91
A 10.094 00 00
A 10.092 00 00
A 90.047 00 00
A 90.046 00 00
A 98 .053 24 52
A 10.091 00 00
A 10.093 00 00
A 10.181 00 00
A 10.130 00 00
A 98.033 24 00
A 98.075 24 51

Immissione - inlet

Descrizione

198" 9av=h—IN XF1

198 9ayv=h—I+ XF2
1989930 =h=MEH Ry KF/XF
)-FATWEYHR KF1/XF
)-FA4 ) 0.26 KF/XF

)-FA4 pays7°L—k KF/IXF
)=FAE R 12—

-9 V=7" KFL/IXF

Y3095 —-RR=F—= B R9b KFIXF
75990 A9k KF1/XF1

77090 Ay KF2/XF2-3
I=HR= R4y KV M6x28
497 K L+ M6x18

Description

XF1 Induction Manifold
XF2 Induction Manifold
Induction Manifold gasket
Reed box

Petal/Reed 0.26

Lock plate for reeds

Fixing reeds screw

Reeds valve group
Crankcase/Manifold gasket
XF1 carburettor gasket
XF2-XF3 carburettor gasket
Carb. Fixing M6x28 stud
Screw M6x18

15

o]
—

ANRPRRPRPRONNRERRRERRT



Ve avviamento elettrico - electric starter
MAQOTER

—

171

16



fig.
170
171
172
173
174
175
176
177
178
179
180

code

A 90.041 00 00
A 90.399 00 00
A 98.029 24 51
A 98.044 16 00
A 90.040 00 00
A 98.063 24 51
A 23.012 16 00
A 12.039 41 00
A 98.081 24 51
A 90.282 00 00
A 90.197 00 00

avviamento elettrico - electric starter

Descrizione
A4—4—-t"=tV¥'7 KFIXF
A=zt XTI - XF
497" Wb M6x25
A4—4——4—F-u7
A9—4——4— KF/IXF
97" K Wb M6x35
A4-4—F—4—YF b= XF
A4—-4—F—4—%—F XF
Fv97 W Wb M6x40
A4—4—%-4-7"3¥ Kit
Grasso Xeramic

Description

Bendix - counter shaft

Bendix cover

Screw M6x25

O-Ring 20.30x3 electr. Starter
Electric motor

Screw M6x35

Rubber for starter motor support
Starter motor support

Screw M6x40

Starter brushes kit

Xeramic grease

17

o]
—

PNRPRPRNRRNRET



gruppo frizione - clutch group

182

183

1@’;)

18



fig.
180

181
182
183
184
185

186
187
188
189
191

code

A 12.100 34 00
A 12.081 00 00
A 12.025 31 00
A 10.239 00 00
A 98.008 24 51
P 10.105 00 11
A 90.416 43 00
A 10.337 34 31
A 10.325 34 00
A 12.145 34 00
A 98.037 00 00
P 90.060 33 11
A 98.041 24 00
A 12.036 16 00
A 90.198 00 00

gruppo frizione - clutch group

Descrizione
A3-4-k4-1%'7 Z70 Steel

Corona avviamento Z70 bimetallica

A4—4—HK4-¥7 Z70 Alu
979FR-4— XF

497K Wb M6X16
VEINPILED

Y ehtyb XF

DU -2979Fh 34 Z11 XF
DUE-2979FM 74 212 XF

DU -2979Fh 34 213 XF
979FNFANTYLY 12X15X17.1
479FNFATy 46— 12X20X1.5
Y=h"—=)uy" D12

939Fhin'— XF

Grasso per cuscinetti xeramic

Description

Steel 270 starter wheel
Double metal Z70 starter wheel
Allum. Z70 starter wheel
Body clutch

Screw M6x16

Disc spring

Nut ex. 27

Clutch drum one piece Z11
Clutch drum one piece Z12
Clutch drum one piece Z13
Roller cage 12-15x17.1
Clutch washer 12-20x1.5
Seeger d.12

Clutch cover

Xeramic Grease for Bearings

19

o]
—

RPRRPRRPRPRRPRRERNRRRRT



cablaggio - wiring

20



fig.
200
201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218

219
220
221
222
223
224
225
226
227
228
229
230

code

A 10.096 00 00
A 90.018 00 00
A 90.195 00 00
A 98.158 00 00
A 98.058 24 51
A 90.050 00 00
A 90.051 00 00
A 98.007 23 00
A 98.049 24 00
A 90.036 00 00
A 90.049 00 00
A 90.035 00 00
A 90.059 00 00
A 90.063 00 00
A 90.058 00 00
A 90.057 00 00
A 10.209 83 51
A 90.056 00 00
A 90.055 00 00
A 90.029 00 00
A 90.074 00 00
A 90.083 00 00
C 90.037 8353
A 90.073 00 52
A 90.074 16 00
A 90.075 83 52
A 98.070 24 52
A 98.071 24 52
A 90.076 16 00
A 98.072 16 00
A 90.077 16 00
P 10.236 00 91

cablaggio - wiring

Descrizione

PVL A7—4—&RA—4— KF/XF
PVL A—%— KF/XF

PVL A7—%— KF/XF
Rondella 5.3-10x1

Vite M5x16 Brugola
MVAT-TN—

PVL HTaMb KF/XF
Rondella 6.5-10.5x1.5
Dado M6 Autobloccante Alto
Candela NGK BR10 EG
Pipetta Candela
MNT=T N

PVL n—22 Kit KF/XF

PVL Z4—9=f-7"Il KFIXF
PVL A4—4-1%9%— KF/XF
PVL 7"9¥1A4yF KF/XF
PVL 7°yYaA{yFHit—h

PVL JU— KF/XF

PVL CDI-BOX Red KF1/XF1
PVL CDI-BOX Green KF2/XF2
NyFY—- 12V 9Ah
NYFY=99¥ay
NyTY-kna—

Wy =K ~4557°7° b~
WyT)—KANE=9597" /79—
Wy - fNE'—4557° /07
Vite M6x35 Brugola

Vite M6x20 Bombata
Gommino Antivibrante
O-Ring Supporto Batteria
NyFY=H4K—bn' -
Nk -9707° Kit

Description

Complete Ignition

PVL rotor

PVL stator

Washer 5.3-10x1

Screw M5x16

Coil silentblock

PVL coil

Washer 6.5-10.5x1.5

M6 Self-locking Nut
Spark-Plug NGK BR10 EG
Connection Spark Plug

Coil ground cable

PVL Wiring

PVL Starter Cable

Starter motor connector
Push-Button Wiring PVL
Push-Button Support (OPTIONAL)
PVL relay

PVL XF1 CDI - Box Red

PVL XF2 CDI - Box Green
Battery 12V 9 Ah

Support Battery Sponge
Battery Support

Clamp Plate for Battery Supp.
Plastic Clamp for Battery Supp.
Metal Clamp for Battery Supp.
Screw M6x35 for Clamp

Screw M6x20 for Battery Supp.
Rubber Damper for Battery Supp.
O-Ring for Battery Support
Battery Support Cover

Battery Support Kit

21

o]
—

PR RPOMDMNNNRRRPRPRREPRPRPRPREPRPREPRPREPRPOODRNWWERRERT



componenti - components

240

241

242

—aNMn
QOO0
X X X X

—p—

L

b b L
1-1-1-1
X X X X

~—~rerese

158 KF1 NON INCLUSA - KF1 NOTINCLUDED

158 KF2-KF3

22



fig.
240
241
242
243
244
245
246
247
248
249

code

A 90.196 00 00
A 12.065 00 00
A 90.080 00 00
A 98.073 24 52
A 12.117 11 00
A 12.104 11 00
A 98.074 24 52
P 12.067 00 91
P 12.068 00 91
A 90.419 00 00

componenti - components

Descrizione

Y7527 KFIXF

I3V -AM77- XF1/XF2
HALUH—IVF KFIXF

Vite M8x25 Brugola
779bIVY YU 90-92 KFIXF
IV URIVMAT 90-92 KF/IXF
Vite M10x40 Brugola

' 2ryb&F—1vY" Kit XF
TAVY—I Kit XF

Spessore per Or prigioniero cilindro

Description

Mx KF Exhaust Spring
KF1-KF2 Exhaust

KF Exhaust Cover

Screw M8x25

KF Engine Mount 90/92 incl. 2°
KF Engine Mount 90/92 Clamp
Screw M10x40

Gaskets and O-Rings Kit

Oil Seals Kit

23

NNERPRARPEPDNT



MOTORE: monocilindrico |, ciclo 2 tempi con aspirazione dai carter,
raffreddamento a ricircolo forzato del liquido ,monomarcia
con frizione centrifuga e albero di controbilanciamento

CILINDORQ: in alluminio raffreddato a liquido canna in ghisa

valvola pneumatica sullo scarico
MODELLO
OMOL OGRZIONE
ALESAGGI0O > CORSA
CILINDRATA
POTENZA
a Giri/min
GIRI MASSINAIL
MIN. VOLUME C AMERA COMBUST.
sauIsH
PISTONE (g min-max)
SI0CO RPISTONECILINDRO
GIOCO RSSIALE ALBERO MOTORE
OSTRIBUZIONE : scarico
booster
17 travaso
2° travaso
RCCENIIONE
ANTICIPO
CRNDELA
FRIZIONE
REGOLAZIONE VALVOLA
oLO INGRANAGGI
MSCELA BENZ - 0LI0 SINTETICO
CRREBURRZIONE
pressione di esercizio
L (regolazione minimo)
H (regolazione massimao)
TENPERATURA D UTILIEZZO
RODRGGIO

Scheda tecnica kf -technical data kf

ENGINE: single cylinder |, two-stroke cycle with air-intake from

crankcases , cooling by forced liquid recirculation , one
gear engine with centrifugal clutch and counter balancing shaft.
CLINDER: in aluminium | liquid cooling |, cast iron cylinder liner,

>xF1 xXF2
30/M/MB/KF1 30M/18/KF2
54X54.4 mm
125¢c
257 KW/ 35 hp 24 2 KW/ 33 hp
14 000 13.000
16.000 15.000
11ecc™ 11ec™
0.80 mm
53,83 - 53,95 mm
0,08 - 0,10 mm
0,25 - 0,35 mm
190.5° +/-2° 190.5°
187° +/-2° 187°
126* +/-2° 126°
124° +/-2° 124°
Omologata/Homologated
2.3 mm | | 2.5 mm

NGKBR 10 EG

Omologata/Homologated

Da chiusa- from closed 8 scatti - clicks

20 cc. Xeramic gear oil

Max 4% - Xeramic

pneumatic power valve on exhaust.
NODEL

HOMOLOGHTION

BORE X STROKE
DISPLRACENMENT

POLLER

at rpm

MAAKIMALIMA RPRA

MIN. CHAMBER COMBUSTVOLUME
sSauIsH

PISTOMN (g min-max)

GAP PISTOMN-TC'YINDER
AXAL G OF CRANKSHRFT
exhaust

boosters

main transfer ports

secondary transfer ports

IGNITION

IGNITION TIMING

SFPARK - FPLUNG

auTcCH

SETTING POWER VALVE
GEAR OIL

M2 FUEL-SYNTHETIC OIL

CARARBURATION

operating pressure

L (lower adjustment)

H (hight adjustment)

RANGE OF RUNNING TEMPERATURE

{(Ibea L7) (Ibea /LE)
0.6-0.8 bar 06-0.8 bar
1 35 1 40°
1 05 110
45°-50°
a medio regime| 10' | medium rpm

RUNNING

*MSURATA CON INSERTO CANDELA OMOLOGATO - MEASURED WITH HOMOLOGATED SPARK PLUG INSERT

24



PISTONE COMPLETO
OsTANNZA PISTONE-VALVOLA
ASSE - RASAMERNTI ~-GRBEBIA

BIELLA

DROI TESTA

DRDO CILINDRO
DRDO FRIZIONE
VITE ACCENIONE

7 &

MANUTERZIONE - MAINTENANCE
>F xXFE

Gioco cilindro/pistone >0.14 mm cylinder/piston gap

min. 0.20-0.25 mm

8 h | | 10 h

Ovalizzazone > 0.005 mm

COPRPIE D SERRAGGSI0 -SCRELLING UP

16 Nm

18-20 Nm

60 Nm

18-20 Nm

S 5082 6

code

A 90.269 00 00
A 90.270 00 00
A 90.271 00 00
P 10.250 00 91
A 90.268 00 00
A 90.414 3111

E°AMEY Tool

739 K=Y+
PVL 49°29%3v7"-7—
KFIXF 97977 —5—
I%Y —AMVLT Tool
XF 9529%%7b Tool

Description

Piston Pin Assemling Tool
Spark-Plug Insert

PVL Ingnition Puller

KF 09 Clutch Puller

Exhaust Valve Assembling Tool
XF Crankshaft Assembling Tool

manutenzione KF - maintenance kf

CONMPLETERISTON
PISTON-POWER VALVE GAP
CRANKRFIN - SHMS - CAGE

CcCoN-ROD

HERD NUT
CHLUINDER NUT
COuUTCH
IGNITION SCRELL

© 00N UL WDN P

10 A 90.417 83 00

A 90.412 00 00
A 90.274 00 00
A 90.275 00 00

#4WY=I Tool (¢ 17)

FAVY—I Tool (IN/I—4—%"7")
F4Y—I Tool (¢ 25)

F4VY—I Tool (OUT/I+—4-1"v7")

Diam. 17 Oil Seal Assembling Tool
Water Pump Oil Seal Assembling Tool
Diam. 25 Crankcase Oil Seal Assembling
Water Pump Oil Seal desassembling Tool

25



code
P 12.070 00 99
P 12.071 00 99

Peso: 12K

Weight : 12 KG EAEa 0

MAXTER XF1
MAXTER XF2

Description

XF1 Engine

XF2 Engine

The Engines are complete of:

Exhaust, Wiring and 12V Battery with Support

and Cover.

26

KART LUBRICANTS



	価格無し

